s

SUASCO RIVER
BASIN

] .
] b
4 t 3 ninan
; = Nl N 3 3 H 1
4 1 .
$: &) 1 i ﬁ i
: u - t 4 -
EC S raas it I t4 e s

s

1“1:‘1 TR - T =
= ' ot e N P — —_— [P
by it T bt il : 4:;37_(113 _ - T
i - f‘ R o ——— T
X, — . Tr———
b ok : S —

1977
PART 2 WASTEWATER  DISCHARGE DATA

massachuaetts r:iss:pmri:’nerﬁé of environmental quality engineering
DIVIZION T WATER POLLUT!ON CONTROL

thomas < momahon,



SUASCO RIVER BASIN
1977

WASTEWATER DISCHARGE SURVEY DATA

PREPARED BY

WATER QUALITY AND RESEARCH SECTION
MASSACHUSETTS DIVISION OF WATER POLLUTION CONTROL

WESTBOROUGH, MASSACHUSETTS

NOVEMBER 1977

Publication Number: APPROVED BY

Alfred C. Holland
10,112=33-50-12-77-CR Purchasing Agent



TABLE OF CONTENTS

ITEM PAGE
Introduction 3
Location of Discharges 5
Municipal Wastewater Discharges

Billerica 6
Concord 8
Hudson 10

L Marlhorough East 12

Marlborough West 14

Maynard 16

Shrewsbury 18
| Westborough 20
Industrial Wastewater Dlscharges

Digital Equipment Corporation 22

Raytheon Corporation, Wayland 24

Raytheon Missile Systems Division <o
Institutional Wastewater Discharge

Billerica House of Correction 28
Glossaxy 3V




INTRODUCTION

This report is a compllation of the analyses of a wastewater discharge
survey of the SUASCO River Basin conducted in 1977. The report presents
a brief description of the discharges including the location, the
method of treatment, the dates of sampling, the flow and the results of
the laboratory anzlyses performed on the samples. The survey was con-
ducted by personnel of the Water Quality and Research Section of the
Massachusetts Divigion of Water Pollution Control in ceoordination with
nunerous personnel of the respective wastewater treatment facilities.

The wastewater discharges were sampled for various periods of time ranging
from 24 hour composite samples to a grab sample. The sampling period was
determined according to regulations established by the United States En-
virommental Protection Agency. The composite samples were composited
according to flow ratios.

The samples were analyzed at the Lawrence Experiment Station of the
Department of Envirommental Quality Engineering. All analyses were
performed according to procedures of the American Public Health Asso-
ciation's Standard Methods for the Analysis of Water and Wastewater

(l4th edition, 1976, New York). Data were compiled and placed in tabular
form by personnel of the Massachusetts Diviglon of Water Pollution Control.




WASTEWATER DISCHARGES

NUMBER DISCHARGE

1 Billerica Sewage Treatment Plant

2 Concord Sewage Treatment Plant

3 Hudson Sewage Treatment Plant

4 Marlborough Easterly Sewage Treatment Plant
5 Marlborough Westerly Sewage Treatment Plant
) Maynard Sewage Treatment Plant

7 Shrewsbury Sewage Treatment Plant

8 Westborough Sewage Treatment Plant

9 Digital Equipment Corporation

10 Raytheon Corporation, Wayland
11 Raytheon Missile Systems Diviaion



LOCATION OF WASTEWATER DISCHARGES

Merrimock River ,/
’II’ o

/"’.. |

SUASCO RIVER ~.. {

BASIN et / WY

4

/\/ BILLERICA

- -

WESTFORD ——Concord
. - River

y. CARLISLE .
LITTLETON ~

o / - BEDFORD
BOXBOROUGH J~~ _ !
' ACTON / CONCORD :
A " 3
\{ ( 6‘. .~ ‘
; (4 LINCOLN

HARVARD

STOW

BOLTON /K zze \MAYNA RD .. Vel
7

Assober S O\

.. River ) SUDBURY Y ~Sudbury River
¥  HUDSON ! Hop Brook ‘
AN
BERLIN _ ~ | W‘Y,a
3 -— : \wssrou

BOYLSTON

A ' 3 '
o MARLEOROUG ;
_" AW oke
'

?z, — , Cochltuate

A NAT!CK

Sua’bur

Rivers

North

PTON ’
v HOLLISTON ot 2 3 4



BILLERICA SEWAGE TREATMENT PLANT

LOCATION: Letchworth Avenue, Billerica
DATES SAMPLED: August 29-30, 1977
RECEIVING WATER: Concord River
CAPACITY: 1.6 MGD
TREATMENT PROCESS: Bar rack

Comuinutor

Extended aeration tanks
Final settling tanks

Chlorination
SLUDGE DISPOSAL: Flotation Thickeners
Vacuum filter
Landfill
TYPE QF SAMPLES: One 24-hour composite sample of the

effluent, one grab sample of the influent,
one grab sample after chlorination for
coliform bacteria,



BILLERICA SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT EFFLUENT
PARAMETER 8/30/77 8/29-8/30/77
BOD-5 1600 9.0
pH (standard units) 7.1 6.8
Total Alkalinity 250 37
Settleable Solids (ml/1) 270 1.2
Suspended Solids 5,100 100
Total Solids 7,700 470
Ammonia-Nitrogen 19 0.0
Hitrate-Nitrogen 0.3 1.8
Total Phosphorus 78. 2.6
Total Coliform/100 ml -—- 1,500
Fecal Coliform/100 ml -— 50
Residual Cl, --- 2.4
Flow (MGD) - 1.6



LOCATION

DATE SAMPLED:

RECEIVING WATER:

CAPACITY:

TREATMENT PROCESS:

SLUDGE DISPQSAL:

TYPE ©F SAMPLES:

CONCORD SEWAGE TREATMENT PLANT

Off Bedford Road, Concord

August 30-31, 1977

Great Meadows Wildlife Area to Concord River

1.0 MGD

Imhoff tank
Sand filter beds
Chlorination

Drying beds
Landfill

One grab sample of the influent;
One grab sample of the effluent from the
imhoff tank;
One 24-hour composite sample of the effluent;
One 24-hour sample after chlorimation for
coliform bacteria and total residual
chlorine.



CONCORD SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT PRIMARY EFFLUENT FINAL EFFLUENT

PARAMETER 8/31/77 8/31/77 8/30-8/31/77
BOD-5 318 160 57.
pH 6.9 6.8 6.5
Total Alkalinity 130 140 60.
Settleable Solids (ml/1) 10.0 0.2 0.0
Suspended Solids 158 47 5.0
Total Solids 468 458 374
Ammonia-Nitrogen 0.99 22, 1.
Nitrete-Nitrogen 0.1 0.1 2.7
Tetal Phosphorus 8.4 5.9 1.4
Total Coliform/100 ml -—- -—- <36
Fecal Coliform/100 ml --- a= <36
Residual Cl, .- == 3.0



HUDSON SEWAGE TREATMENT PLANT

LOCATION: Municipal . Drive, Hudaon
DATES SAMPLED: August 31, 1977 - September 1, 1977
RECEIVING WATER: Assabet River
CAPACITY: 2.0 MGD
TREATMENT PROCESS: Bar rack
Comminutor

Detrider (grit remowval)
Primary clarifiers
Trickling filters
Final clarifiers
Chlorination

SLUDGE DISPOSAL: Vacuum filtration
Reused for highway fill, etc.

TYPE OF SAMPLES: One grab sample of the influent;
Oue 24-hour composite sample of the effluent;
Two grab samples after chlorination for
coliform bacteria and one grab for
residual chlorine.

10



PARAMETER

BOD-5

pH (standard units)
Total Alkalinity
Settleable Solids (ml/1)
Suspended Solids

Total Solids
Ammonia-Nitrogen
Nitrate-Nitrogen

Total Phosphorus

Total Coliform/100 ml

Fecal Coliform/100 ml

Residual Clz

Flow (MGD)

HUDSON SEWAGE TREAMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT EFFLUENT

_9/1/77 8/31-9/1/77
270. 27.
7.6 7.2
180. 98,
12,0 0.0
224 22,
672 398
1.7 1.1
0.0 0.1
10.0 7.0

——- 7,000 (8/31/77)
10,000 (9/1/77)
— 50 (8/31/77)
400 (9/1/77)
- , 2,7 (8/31/77)
— 0,947

11



MARLBOROUGH EASTERLY SEWAGE TREATMENT PLANT

LOCATION: Boston Post Road, Marlborough

DATES SAMPLED: August 30-31, 1977

RECEIVING WATER: Hop Brook

CAPACITY: 5.5 MGD

TREATMENT PROCESS: Aerated grit chambers
Comainutor

Primary clarifiers

Aeration tanks

Phosphorus removal
Secondary clarifiers
Nitrification aeration tanks
Final clarifiers
Chlorination

SLUDGE DISPOSAL: Vacuum filter
Stockpliled on-site

TYPE OF SAMPLES: One grab sample of the influent;
One 24-hour composite sample of the effluent;
Two grab samples after chlorination for
coliform bacteria.

12



MARLBOROUGH EASTERLY SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT EFFLUENT
PARAMETERS 8/31/77 8/30-8/31/77
BOD=-5 336 11.
pH (standard units) 7.1 7.5
Total Alkelinity 174 98
Settleable Solides (ml/1l) 12.0 0.1
Suspended Solids 176 12,
Total Seolids 512 626
Ammonia-Nitrogen 3s. 3.0
Nitrate-Nitrogen 2.0 22,
Total Phosphorus 12, 1.0
Total Coliform/100 ml - 1,200 (8/30/77)

- 80 (8/31/77)

Fecal Coliform/100 ml -——— 20 (8/30/77)

—- 20 (8/31/77)

[ o]

Residual Cl, -—- 2.2 (8/31/17)

Flow (MGD) - 1.8

13



MARLBOROUGH WESTERLY SEWAGE TREATMENT PLANT

LOCATION: Boundary Road, Marlborough
DATES SAMPLED: August 29-30, 1977
RECEIVING WATER: Assabet River
CAPACITY: 2.0 MGD
TREATMENT PROCESS: Bar rack
Aerated grit chamber
Comminutor

Primary clarifiers
Activated sludge
Secondary clarifiers
Chlorination

SLUDGE DISPOSAL: Vacuum filter
Stockpiled at Easterly Plant

TYPE OF SAMPLES: One grab sample of the influent;
One 24-hour composite of the effluent;
One gradb sample after chlorination for
coliform bacteria,

14



MARLBOROUGH WESTERLY SEWAGE TREATMENT PLANT

LABORATORY AMALYSES (mg/1)

INFLUENT EFFLUENT

PARAMETER 8/30/77 8/29-8/30/77
BOD=-5 500 10.

pH (standard units) 7.7 7.7
Total Alkalinity 205 132
Settleable Solids (ml/1) 12. 0.0
Suspended Solids 880 1.0
Total Sclids 1,600 590
Ammonia-Nitrogen 20. 2,7
Nitrate-Nitrogen 0.0 15,
Total Phosphorus 8.2 7.0
Total Coliform/100 ml --- 20
Fecal Coliform/100 wml _-— <10

Flow (MGD) == 1.43

15



LCCATION:

DATES SAMPLED:

RECEIVING WATER:

CAPACITY:

TREATMENT PROCESS:

SLUDGE DISPOSAL:

TYPE OF SAMPLES:

MAYNARD SEWAGE TREATMENT PLANT

Pine Hill Road, Maynard

August 31 « September 1, 1977

Agsabet River

1.28 MGD

Bar rack (75% of flow)
Comminutor (757 of flow)
Grit chamber and classifier
Primary clarifier

Aeration tanks

Secondary clarifier
Chlorination

Reaeration

Wet well
Incineration

Aghes buried at dump

One grab sample of the influent;
One 24-hour composite of the effluent;
Two grab samples for coliform bacteria.

16



MAYNARD SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT EFFLUENT

PARAMETER 9/1/77 8/31-9/1/77
BOD-5 460 34

pH (standard units) 7.4 7.5
Total Alkalinity 180 130
Settleable Solids (ml/1) 14, 6.9
Suspended Solids 254 . 27.
Total Solids 724 324
Ammoniz-Nitrogen 2.0 1.3
Nitrate-Nitrogen 0.0 0.0
Total Phosphorus 12, 8.2

Total Coliform/100 ml

Fecal Coliform/100 ml

Residual (','12

Flow (MGD)

— 2,400 (8/31/77)

1,000 (9/1/77)
— 36 (8/31/77)
——- 200 (9/1/77)
—— 2.9

--- 2.0

17



SHREWSBURY SEWAGE TREATMENT PLANT

LOCATION: Off Main Street, Shrewsbury/Northborough
DATES SAMPLED: August 29-30, 1977
RECEIVING WATER: Assabet River
CAPACITY: 1,75 MGD
TREATMENT PROCESS: Bar rack
Aerated grit chamber
Comminutor

Primary settling tank
High-rate trickling filter
Secondary settling tank

Chlorination
SLUDGE DISPOSAL: Vacuum filter
Polymer-Lime treatment
Landfill
TYPE OF SAMPLES: One grab sample of the influent;

One 24-hour composite sample of the effluent;
One grab sample after chlorinmation for
coliform bacteria.

18



SHREWSBURY SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/l)

INFLUENT EFFLUENT
PARAMETER 8/30/77 8/29-8/30/77
BOD-3 240 22,
pH (standard units) 7.2 7.3
Total Alkalinity 180 129,
Settleable Solids (ml/l) 10. 0.5
Suspended Solids 216 19,
Total Solids 620 410.
Ammonia-Nitrogen 23. 14,
Nitrate-Nitrogen 0.3 3.0
Total Phosphorus 12. 7.0
Total Coliform/100 ml ——- 35,000
Fecal Coliform/100 ml --- 600
Residual Clz ——- 0.2
Flow (MGD) ——— 1.29

19



WESTBOROUGH SEWAGE TREATMENT PLANT

LOCATION: Meadow Road, Westborough
DATES SAMPLED: August 29-30, 1977
RECEIVING WATER: Assabet River
CAPACITY: 1.1 MGD
TREATMENT PROCESS: Bar rack

Comminutor

Grit chamber

Extended aeration tanks

Fina) clarifier

Sand filter beds (May to October)
Chlorination

SLUDGE DISPOSAL: Aerobic digestor

Drying beds
Stockpiled on-site

TYPE OF SAMPLES: One 24-hour sample of the influent;
One grab gample of the secondary effluent;
One 24-hour composite sample of the final affluent;
One grab sample after chlorination for coliform
bacteria and residual chlorine,

20



WESTBOROUGH SEWAGE TREATMENT PLANT

LABORATORY ANALYSES (mg/1)

INFLUENT SECOMDARY EFFLUENT FINAL EFFLUENT

PARAMETER 8/29-8/30/77 8/30/77 8/29-8/30/77
BOD-5 220 9.9 4,8

pH {standard units) 7.1 6.7 6.7
Total Alkalinity 142 29, 18.
Settleable Solids {(ml/1) 13 0.0 0.0
Suspended Solids 214 12, 1.5
Total Solids 750 380 360
Ammoniz-Nitrogen 18, 1.0 0.4
Nitrate-Nitrogen 0.1 ) 1z2.
Total Phosphorus 9.0 6.0 6.0
Total Coliform/100 ml - --- 800
Fecal Coliform/100 ml == - 20
Residual Clz ——— - 1.0
Flow (MGD) - .- .98

21



LOCATION:

DATE SAMPLED:

RECEIVING WATER:

INDUSTRIAL PROCESS:

TREATMENT PROCESS:

TYPE OF SAMPLE:

DIGITAL EQUIPMENT CORPORATION

146 Main Street, Maynard

August 3%, 1977

Assabet River

Plating

Metals and cyanide removal

8-hour composite of the effluent

22



DIGITAL EQUIFPMENT CORPORATION

LABORATORY ANALYSES (mg/l)

EFFLUENT

PARAMETERS 8/31/77
pH {(standard units) 8.2
Suspended Solids 23,
Total Phosphorus 2.4
Fluoride 7.0
Aluminum 0.00
Cadmium .00
Chromium 0.09
Copper 2,3
Cyanide 0.00
Iron 0.08
Lead 0.47
Nickel 0.19
Silver 0.02
Tin - <0.10
Zinc 5.8

‘ Flow (GPM) 50.6

23



LOCATION:

DATE SAMPLED:

RECEIVING WATER:

INDUSTRIAL WASTEWATER
TREATMENT PROCESS:

TYPE OF SAMPLE:

SANITARY WASTEWATER
TREATMENT PROCESS:

TYPES OF SAMPLES:

RAYTHEON CORPORATION

430 Boston Post Road, Wayland

August 31, 1977

Sudbury River

Continuous pH monitoring,
Neutralization,
Sludge stored and removed

One 8-hour composite of the effluent

Comminutor,
Extended aeration,
Sand filtration,
Sludge removal

One 8-hour composite of the influent;

One §-hour composite of the effluent;

One grab sample after chlorination for
coliform bacteria.

24



RAYTHEON CORPORATION

LABORATORY ANALYSES (mg/1)

SANITARY SECONDARY SANITARY FINAL SANITARY INDUSTRIAL

PARAMETER INFLUENT EFFLUENT EFFLUENT EFFLUENT
BOD=~5 414 8.4 12, -
pH (standard unitsg) 8.0 7.3 7.1 2.1
Total Alkalinity 170 64, 50. -—-
Settleable Solids (ml/l) 15. 0.0 0.0 -
Suspended Solids 164 5.0 2.0 11,
Total Solids 604 552 532 -
Ammonia-Nitrogen 30. 10, 9.4 —na
Nitrate-Hitrogen 6.6 31, 29, ‘ ——-
Total Phosphorus 2.6 0.6 0.08 0.61
Total Coliform/100 ml -— _— 50 ——-
Fecal Coliform/100 ml ——— ~— <10 —
Aluminum ——— —— - 0.00
Cadmium - - -——- 0.00
Chromium - - —— 0.00
Copper ——— - - 0.37
Cyanide -— m-— - 0.00
Iron ——— - ——— 0.10
Lead ——— -——- - 0,00
Nickel -— o= - 0.00
Silver -—— - —~—- 0.00
Tin - aua “— <0.10
Zinc —— . - 0.00
Fluoride -—- - - 0.1
Flow (GBD) - aea 24,000 7,000



RAYTHEON MISSILE SYSTEMS DIVISION

LOCATION: Woburn Street, South Lowell
DATE SAMPLED: August 29, 1977
RECEIVING WATER: Concord River
TREATMENT PROCESS: Cyanide removal
Chromiun removal
Neutralization

Secondary settling tanks
Charcoal filters

TYPE OF SAMPLE: 8=-hour composite of the effluent

26



PARAMETER

RAYTHEON MISSILE SYSTEMS DIVISION

LABORATORY ARALYSES (mg/1)

pH (standard units)

Total Phosphorus

Fluoride
Aluminum
Cadmium
Chromium
Copper
Iron
Lead
Hickel
Silver
Tin

Zinec

Flow (GPD)

27

EFFLUENT

7.5
0.22
2.8
0.60
.05
0.01
0.65
0.08
0.00
0.05
0.05
{0.10
0.00

40,000 {0700 - 1530)



LOCATION:

DATES SAMPLED:

RECEIVING WATER.:

TREATMENT PROCESS:

TYPE OF SAMPLES:

BILLERICA HOUSE OF CORRECTION

Treble Cove Road, South Billerica

Auguat 30-31, 1977

Concord River

Bar rack
Clarigester
Trickling filter
Final settling tank
Chlorination

One 24<-hour composite sample of the effluent;
Two grab samples for coliform bacteria
after chlorination.

28



BILLERICA HOUSE OF CORRECTION

LABORATORY ANALYSES (mg/1)

EFFLUERT

PARAMETER 8/30-8/31/77
BOD-5 53.

pH (standard units) 7.2

Total Alkelinity 100
Settleable Solids (ml/1) 0.1
Suspended Solids 20.

Total Solids 376
Ammonia-Nitrogen 14,
Nitrate~-Nitrogen 0.0

Total Phosphorus 4.6

Total Coliform/100 ml 230 (8/30/77)

240,000 (8/31/77)

Fecal Coliform/100 ml 36 (8/30/77)

' 240,000 (8/31/77)
Residual Cl, 0.5

Flow (MGD) 0.045

29



GLOSSARY

Acidity - The quantitative capacity of aqueous solutions to react with
hydroxyl ions. It is measured by titration with a standard solution
of a base to a specified end point.  Usually expressed as milligrams
per liter of calcium carbonate.

Alkalinity - The capacity of water to neutralize acids, a property
imparted by the water's content of carbonates, bicarbonates,
hydroxides, and occasionally borates, silicates, and phosphates.
It is expressed in milligrams per liter of equivalent calcium carbonate.

Anaerobic Waste Treatment - Waste stabilization brought about through the
action of microorganisms in the absence of air or elemental oxygen.
Usually refers to waste treatment by methane fermentation.

Biochemical Oxygen Demand (BOD) - The quantity of oxygen used in the bio-
chemical oxidation of organic matter in a specified time, at 2 specified
temperature, and under specified conditions.

Biclogical Wastewater Treatment — Forms of wastewater treatment in which